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September 8, 2014

Mr. Alessandro Avenati

FIDIVI TESSITURA VERGNANO S.p.A.
Regione Masio, 19/Bis

Poirno, ITALY 10040

Reference: Laboratory Test Report
Lab Identification No. 11657
Invoice No. 42421 (Attached)

Dear Mr. Avenati:

One (1) fabric sample, identified as LASER J - FLASH, was
received and tested 1in accordance with the California
Technical Bulletin 117-2013, Section 1, Cover Fabric Test.
The results are as follows:

Test Results - Char

1 6mm 14mm 17mm

The sample submitted meets the requirements of the above
standard. There were no ignitions or smoldering after 45
minutes on any of the three specimens tested. In addition,
none of the three test specimens displayed a char which was
greater than 45 mm.

If there are any guestions OT when we can be of further
assistance, please let us know.

Sincerely,

o

Bobby E. Puett

BEP/mr
Attachment
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